
FINAL REPORT 
BENEFICIAL REUSE OF 

SAN ARDO PRODUCED WATER 

Cooperative Agreement Number: DE-FC26-02NT15463 
Award Date: September 29, 2002 

Anticipated Completion Date: July 31, 2006 
Contracting Officer's Representative: Jesse Garcia 

October 2006 

Program Manager: 

Principal Investigators: 

Robert A. Liske 
Aera Energy LLC 
10000 Ming Avenue 
Bakersfield, CA 93389 
661/665-5446 

Lawrence Y.C. Leong 
Kennedy/Jenks Consultants 
2151 Michelson Drive, Ste 100 
Irvine, CA 92612 
949/261-1577 



DISCLAIMER 

"This report was prepared as an account of work sponsored by an agency of the United States 
Government. Neither the United States Government nor any agency thereof, nor any of their 
[...]
Increasing the specific flux decline criteria to 25% extends the run times out to 25.5 and 
25.7 hours respectively. 

Page 88 



0.060 

O KMS 1 x 0 Train; 3 Elements 

n n c n ~ ■ Hydranautics 1 x 0 Train; 3 Elements 
u.uou o <y ^ 

A.
 v Expon. (KMS 1 x 0 Train; 3 Elements) 

_ I \ y = 0.0481 e0 0 1 2 7
" 

■— s. j _ Expon. (Hydranautics 1 x 0 Train; 3 Elements) 
Q. 0.040 
2 
3 
2 0.030 
LL. 
O 

a> 0.020 
Q. 

0.010 y = 0.0419e°°
126x 

R
2 = 0.9327 

o.ooo I— — 
0 20 40 60 80 

Elapsed Time (hrs) 

J 

100 

Figure 7-15. Compar ison of Speci f ic Flux During Side-By-Side Evaluat ion 
of KMS and Hydranaut ics Reverse Osmosis Elements. 

Note that the operating conditions used during the side-by-side comparison studies yielded 
a significantly shorter RO operation between cleanings (15.6 and 15.8 hours vs. 90 hours), 
and a lower recovery than the conditions used in earlier tests with the brackish water 
membrane alone. It is possible that the lower operating pH allowed for higher silica and 
magnesium precipitation on the membrane surface during the side-by-side study. 

7.3.3.5 Energy Usage 

As in the previous case, for a full-scale single array system with a design flux of 10 gfd the 
net driving pressure for the boron rejection membrane system is about 357. psi. The 
estimated additional osmotic pressure is about 123 psi. Hence, the total trans-membrane 
pressure estimate for the boron rejection membrane system is about 480 psi. At a pumping 
efficiency of 67.5% the estimated power requirement is 1,210 HP or 900 kW. If the system 
were to be operated for 90% of the time, about 7.50 million kW-hr of electrical power would 
be required per year. Additional energy is required for the conveyance of untreated 
produced water to the system and the transfer of permeate to storage or end-use. The 
summary of projected operating conditions and electrical power usage for a full-scale 
system using high boron rejection membrane elements is shown in Table 7-19. 

Page 89 



Table 7.19: Projected Energy Use for Systems wi th Boron Rejection 
Membrane Elements 

Parameter 
Membrane Type 

Feedwater Flow Rate (bbl/day) 
Feedwater Ph 
Recovery (%) 

Feedwater TDS (mg/l) 
Feedwater Temperature (°C) 
Target Membrane Flux (gfd) 

Average Specific Flux from Data (gfd/psi) 
Net Driving Pressure (psi) 

Estimated Osmotic Pressure (psi) 
Estimated Required TMP (psi) 

Base Pumping Power Required (HP) 
Average Efficiency for System Pumps 

Estimated Pumping Power Required (HP) 
Estimated Electrical Energy Required for Pumping (kW) 

Estimated Annual Energy Use (kW-hr) 

Value 
High Boron Rejection Seawater RO 

100,000 
9.5 

70% 
7,000 

25 
10.0 
0.0280 

357.1 
122.7 
479.8 
816.4 

67.5% 
1,209 

902 
7,508,677 

Page 90 



Section 8: Recommended Design Criteria and Estimated 
Cost 

This Section presents the preliminary design criteria and cost estimates for conceptual 
70,000 barrel per day San Ardo produced water treatment facility (-50,000 bpd treated 
water) for potential offsite use. Aera Energy LLC currently generates about 140,000 bpd 
produced water. However, a design capacity of 70,000 bpd, (50,000 bpd treated water) is 
selected since Aera Energy LLC, through separate evaluations, determined this to provide 
the optimum benefit for San Ardo oilfield operations. As discussed in Chapter 2, the water 
quality criteria for the treated produced water varies with the type of end use selected. As in 
the pilot studies, in this section a full-scale design and cost estimate is developed using the 
treatment goals (Table 8-1) adapted from California Central Coast Basin Plan. It should be 
noted that treatment to the water quality in Table 8-1 does not guarantee the water will 
meet all required specifications for any specific end use or groundwater recharge. The 
design criteria are based on the results of the pilot study described in Section 7, augmented 
by engineering judgment where necessary. Preliminary cost estimates are developed 
based on information obtained from equipment manufacturers, pilot plant operating 
experience, recent Kennedy/Jenks water treatment facilities projects, and professional 
judgment. 

Table 8 . 1 : T rea tment Goal for Full-Scale Design 

Parameter 
TDS 
Temperature 
TOC 
Boron 
Ammonia Nitrogen 
Silica 
Total Hardness 

Treatment Goal 
400 mg/l 
90 °F 
1 mg/l 
0.5 mg/l 
5 mg/l 
40 mg/l 
10 mg/lasCaC03 

8.1 Evaluation of Process Alternatives for San Ardo 
Produced Water Treatment 

The primary water quality goals of the San Ardo produced water treatment facilities are to 
cool the produced water and remove hardness, silica, TDS, boron, ammonia, and TOC. The 
pilot plant testing, discussed in Section 7, provided insights into the performance of a 
number of potential treatment processes and their limitations. This section discusses 
process alternatives for the key water quality parameters that must be addressed by the 
treatment facilities. 

8.1.1 H a r d n e s s a n d S i l i c a R e m o v a l 

The inorganic chemistry of the raw produced water suggests that, for the existing produced 
water temperature (around 160 °F), removal of hardness (primarily calcium) and silica can 
be optimized at a pH around 9.5. The pilot testing suggests that the addition of about 600 
mg/L of NaOH and 100 mg/l of magnesium would achieve this pH and meet hardness and 
silica goals by removing calcium as calcium carbonate, and magnesium and silica as 

Page 91 



magnesium silicates, with some magnesium hydroxide precipitation. This operating mode 
would provide excellent pretreatment for the operation of the downstream reverse osmosis 
unit. While the warm softening process substantially reduces the hardness constituents and 
silica, it will slightly increase the total dissolved solids (TDS) in the softened water. 

8 .1 .2 C o o l i n g U s i n g F in Fan 

The ambient produced water temperature of about 160 - 190 °F is ideal for warm softening 
but would be detrimental to the reverse osmosis process. A cooling tower, designed to 
lower the produced water temperature from 195 °F to 90 °F was used in the pilot study. 
However, since the softened effluent from the warm softening unit had to be stored in a 
settling tank for solids removal, the influent temperature to the cooling tower was always 
below 105 °F during the pilot study. Furthermore, while a cooling tower could be used for 
effectively lowering the softened water temperature, use of this unit will involve potential air 
permitting problems due to possible air emissions of volatile organic chemicals (VOCs) and 
ammonia. 

Another cooling alternative for the treatment of San Ardo produced water is the use of a fin 
fan heat exchanger. The heat exchanger utilizes fans to drive air at ambient temperature 
across a series of parallel tubes containing the process water. Attached to the exterior of 
the tubes are spiral wound metal fins designed to increase available surface area in contact 
with the passing air. This increased area allows for a greater rate of heat transfer per unit 
volume of air passing across the tubes. Unlike cooling towers, the use of fin fan cooling will 
not involve air permitting issues. Also, this unit has been used successfully for lowering 
produced water temperatures in other studies (Doran, et al., 1998). 

8 .1 .3 TDS R e m o v a l 

TDS removal would occur after the softening process, where most of the hardness and silica 
have been removed. Because of low hardness, total inorganic carbon, and silica levels, the 
RO process can be operated over a wide pH range (pilot tested RO feed pH from 9.5 to 11) 
to effectively remove TDS. This operating range allows different strategies to be considered 
for the removal of boron, ammonia, and organics, as discussed below. 

8 .1 .4 B o r o n R e m o v a l 

During the pilot study a brackish water membrane at high pH (>10.5) and a boron rejection 
membrane at relatively low pH (9.5) were effective in removing boron. Although the boron 
rejection membrane was effective during the 2 week pilot evaluation, more studies are 
required to evaluate the long term performance of this membrane. To date, full-scale 
installation of this membrane system has been used primarily for sea water desalination with 
5 to 7 mg/l of boron. During the San Ardo pilot study, some structural damage to the 
membrane occurred, and the RO was operated for less than 50 hours. 

Another alternative for boron removal is the use of a boron selective ion exchange process. 
However, this process is not economical due to resin costs of around $800 - $1,000 per 
cubic foot. 

Page 92 



8.1.5 A m m o n i a R e m o v a l 

The pilot RO unit, at the pH range operated (9.5 - 11) did not remove ammonia. 
Furthermore, ammonia speciation chemistry suggest that acceptable ammonia removal may 
be achieved only when the RO system is operated at pH lower than 9.0. Thus, there is a 
fundamental operational conflict in removing both boron and ammonia simultaneously by 
RO. 

Breakpoint chlorination studies using RO permeate indicated that chlorine to ammonia ratio 
of 7.5:1 is optimum for ammonia removal from the RO permeate. However, addition of 
chlorine will increase the TDS of the treated water. 

Other potential ammonia removal processes include air stripping, ammonium selective ion 
exchange, biological treatment and wetlands. The air stripping process may involve 
potential permitting problems with air emissions of produced water constituents. The type of 
end use identified for the treated produced water and availability of land will dictate the use 
of biological treatment and wetlands options. 

The ammonium selective ion exchange, using clinoptilolite or strong cation resins, appears 
to be the best choice for San Ardo produced water treatment because it neither increase the 
TDS nor involves emission of produced water constituents. 

8 .1 .6 O r g a n i c s R e m o v a l 

The organics in the produced water were effectively removed by the RO unit during the pilot 
study. The TOC in the permeate was below the detection limit (1 or 3 mg/l) in most of the 
samples analyzed. Bench scale studies to evaluate biodegradation of the organics 
indicated that only about 30% of the organics was biodegradable. Oxidation using chlorine 
dioxide only partially converted (~ 20%) the non-biodegradable organics to a biodegradable 
form. Pretreatment using advanced oxidation processes (UV/Ozone) may enhance 
biodegradation of the organic compounds in the produced water. However, ozone treatment 
is not a viable option due to the high concentration of bromide (~ 25 mg/l) in the produced 
water. Also, pretreatment using UV may be energy intensive, and the oxidation byproducts 
may potentially form carcinogenic THMs during disinfection. In addition, the biological 
process for organic degradation would increase the microbial concentration, as many as a 
million bacteria per ml, as shown in other studies (Doran, et al.,1998) and create a potential 
biofouling problem for the RO membranes. Hence, removal of organics by the RO process 
appears to be the best option for treatment of San Ardo produced water. 

8.2 Design Basis for San Ardo Produced Water Treatment 
Facilities 

The recommended process for the treatment of San Ardo produced water includes warm 
precipitative softening (at pH 9.5), cooling, equalization storage, booster pumping, multi­
media filtration, increase of pH to 10.5 using caustic, cartridge filtration, reverse osmosis, pH 
adjustment to about 7.5 with sulfuric acid, and ammonium selective ion exchange. 

Flow and process schematic diagrams for a proposed 70,000 bpd (2,100 gpm) produced 
water reclamation facility, illustrating the functional relationship of the various water 
treatment processes, chemical addition points, sludge handling, wash water recovery and 
storage facilities are shown in Figure 8-1. Table 8-2 presents the design criteria for various 

Page 93 



process units. Pumping that may be required for delivery of water to the warm softening unit 
and pumping required after the ammonia polishing section has not been included. 

8 .2 .1 W a r m P r e c i p i t a t i v e S o f t e n i n g 

Warm precipitative softening will be carried out in a 70,000 bpd DensaDeg clarifier. The 
DensaDeg unit consists of three components; namely, a rapid mix chamber, a reaction tank, 
and a thickener/clarifier. The rapid mix chamber consists of a 7.5-ft. diameter draft tube in 
which a turbine mixer provides initial mixing of precipitation chemicals. The rapid mix 
chamber is inside a 16-ft. x 17.5 ft. deep reaction tank. The retention time at design flow 
would be 13 minutes. The thickener/clarifier has a 22-ft. diameter, a 17-ft. water depth, and 
a 24-minute retention time at design flow. The clarified water then exits the clarifier through 
plate settlers with a loading rate of 308 bpd/sq ft (9 gpm/sq.ft). 

The operating temperature is estimated to be 150-170 °F. Chemical additions will include 
sodium hydroxide to control pH to about 9.5 (average of 600 mg/L), with an anionic polymer 
(average of 3.5 mg/L) added in both cases to assist with settling of the precipitate. The 
process will produce approximately 25,300 lb/day of sludge (dry solids (DS), basis) or 1,100 
bpd at 7.5 percent DS. The sludge will be dewatered to 20 percent DS with a centrifuge and 
hauled to a landfill. The filtrate from the centrifuge will be returned to the warm clarifier via 
the filter washwater tank. 

8.2.1.1 Cooling 

Six closed system fin fan coolers, each with two 32 HP fans, will be incorporated to reduce 
the temperature in the clarifier effluent to slightly above ambient air conditions (maximum 
temperature of 115°F). This will make the water more amenable to reverse osmosis 
separation, which operates more efficiently at warmer water temperatures. 

8.2.1.2 Equalization Storage and Booster Pumping 

The cooled water will be routed to an 11,700 barrel equalization tank which will allow the 
temperature of the softened water to be equalized over the course of the day. Water from 
the storage tank will be pumped to pressure filters. 

8.2.1.3 Filtration 

The pumped water will be filtered by polishing multi-media filters consisting of layers of 
anthracite, sand, and garnet media. There will be four 9-ft diameter pressure filter units in 
parallel. The filter units will be plumbed so that one unit can be backwashed with the filtrate 
being generated by the other three units. The spent washwater will be routed to the head 
end of the DensaDeg so that backwash water is reclaimed. 

8.2.1.4 Reverse Osmosis Desalting 

The filtered water will be routed to the reverse osmosis (RO) units, which will include pre-
cartridge filtration and chemical pretreatment consisting of pH adjustment to 10.5 with NaOH 
(100 mg/L average dose), scale inhibition (1 mg/L average), and organic fouling control (5 
mg/L average). The RO units will be run in a 2x2 array, with 75 percent recovery and a 50 
percent (based on feed flow) recycle ratio. The array will consist of 912 (8-in. diameter) thin 
film RO elements. The membranes will be cleaned in-place every two weeks. 

Page 94 



8.2.1.5 Water Stabilization 

The pH of the RO permeate will be adjusted to about 7.5 with sulfuric acid (50 mg/L 
average) so that the water is stable with respect to scaling and suitable for ammonia 
removal by selective ion exchange. 

8.2.1.6 Ammonium Selective Cation Exchange 

Ammonia will be removed by selective ion exchange using a strong cation resin, which will 
be regenerated by a 2% salt solution. The treatment goal will be to reduce the ammonia 
concentration from 10 mg/L to 4 mg/L. 

Three 10-ft diameter x 5-ft tall, pressure contactors will be used. Each contactor will be filled 
with 300 cubic feet of strong cation resin. Two of the three resin contactors will be capable 
of treating the entire 50,000 bpd permeate flow at a loading of 19 bed volumes per hour. 

One contactor will be regenerated each day while the other two are in the operational mode. 
This will be accomplished by using 10 bed volumes of RO concentrate (adjusted to 2 
percent sodium chloride strength, as necessary) followed by rinsing with 30 bed volumes of 
RO treated water at a rate of 6.5 bed volumes/hr. The regenerant, upon exhaustion, and 
the first 10 bed volumes of the rinse water will be disposed in the Aera Energy LLC injection 
facility. The remaining rinse water will be sent to the head works of the treatment plant. 
Regeneration of each vessel can be accomplished in about six hours. 

Tab le 8.2: Produced Water Treatment Plant Design Cr i ter ia 

Process Parameter 
Plant flow rate: produced water 
Production flow rate: reclaimed water 
Overall water recovery 

WARM PRECIPITATIVE SOFTENING 
Operating pH 
DensaDeg Clarifier (1 unit) 

Flow rate 
Sidewater depth 
Reaction Vessel 

Diameter 
Volume 
Detention time 

Thickening/clarification 
Diameter 
Volume 
Detention time 
Settling zone surface area 
Surface loading rate 

Chemical Systems 
Sodium hydroxide (50% solution) 

Dosage, avg. 
Use, avg. 
Storage Tanks 

Number 
Chemical concentration 
Capacity, ea. 
Supply, at avg. dose 

Units 
bpd 
bpd 
Percent 

std. units 

bpd 
ft. 

ft. 
barrels 
min. 

ft. 
barrels 
min. 
sq.ft. 
bbl/sq.ft. 

mg/L 
lb/day 

-
Ib/bbl 
bbl 
days 

Value 
70,000 

50,000 
71.5 

9.5+ 

70,000 
17 

16 
609 
13 

22 
1150 
24 
227 
308 

550 
13,450 

3 
269 
286 
17 

Page 95 



Magnesium Chloride (27% solution) 
Dosage, avg. 

Use, avg. 
Storage tank 

Chemical concentration 
Capacity 
Supply, at avg. dose 

Anionic Polymer 
Dosage, avg. 

Use, avg. 
Storage Tote 

Concentration 
Capacity (2) 

mg 
Magnesium/L 
lb/day 

lb/gal 
bbl 
days 

mg/L 

lb/day 

Ib/bbl 
bbl 

100 

2,445 

0.83 
286 
7 

3.5 

86 

350 
6.5 

Sludge volume 
Percent solids 
Sludge Filter Press 

Type 
Capacity 
Feed Solids Content 

Main Drive 

COOLING 
Cooling Heat Exchangers 

Type 
Inlet water temperature 
Outlet water temperature 
Total Cooling capacity 
Design air temperature (95th 

percentile) 
Number of heat exchangers 
Unit size 
Number of fans per unit 
Fan Motor size, each 

EQUALIZATION STORAGE 
No. of Tanks 
Volume 
Depth 
Diameter 

BOOSTER PUMPING (2 pumps) 
Pumping capacity, each 
Discharge pressure 

Supply, at avg. dose 

bpd 
% 

-
dry Ib/hr 
% 

HP 

-
°F 
°F 
tons of cooling 
°F 

-
f tx f t 
-
HP 

No 
bbl 
ft. 
ft. 

bpd 
psig 
53 days 

1,100 
7.6 

Centrifuge 
1000 

60 
50 

fin fan 
170 
100 
4,200 
90 

6 
13x40 
2 
40 

2 
5800 
17 
50 

70,000 
100 

Page 96 



PRESSURE FILTRATION 
Number of units 
Diameter 
Surface loading rate 

Media Depths 
0.85-0.95 mm anthracite 
No. 20 sand 
No.30 - No.40 garnet 

Support Gravel depths 
No.4 quartz 
1/4-in.x 1/8-in. quartz 
1/2-in.x 1/4-in. quartz 
Polymer System 

Dosage, avg. 
Use, avg. 
Storage Tote 

Concentration 
Capacity 
Supply, at avg. dose 

Washwater recovery system 
Equalization tank 
Return pumps (2) capacity, each 

CARTRIDGE FILTRATION 
Number of bags 
Nominal sized particle removed 
Capacity per bag 

REVERSE OSMOSIS 
Operating RO feed pH 
Flow rates 

feed flow rate 
recycle flow rate 
permeate flow rate 
reject flow rate 

Elements 
Number 
Array scheme 
Effective surface area, each 
Flux rate 

Chemical Systems 
Sodium hydroxide (50% solution) 

Dosage, avg. 
Use, avg. 
Storage Tanks 

Scale Inhibitor 
Dosage, avg. 
Use, avg./max. 
Storage tank 

Concentration 
Capacity 
Supply, at avg. dose 

Antifoulant 
Dosage, avg. 
Use, avg. 
Storage Tank (2) 

Concentration 
Capacity 

ft. 
bpd/sq.ft. 

inches 
inches 
inches 

inches 
inches 

mg/L 
lb/day 

Ib/bbI 
bbl 
days 

bbl 
bpd 

pm 
bpd 

std. units 

bpd 
bpd 
bpd 
bpd 

sq.ft. 
bpd/sq.ft. 

mg/L 
lb/day 
Not required* 

mg/L 
lb/day 

Ib/bbI 
bbl 
days 

mg/L 
lb/day 
bbl 
Ib/bbI 

4 
9 
275 

18 
8 
4 

3 
3 
Bottom fill 

3.5 
86 

360 
6.5 
27 

1,500 
2,180 

Auto Bag Filters 
18 
5 
3,900 

10.5± 

70,000 
35,000 
50,000 
20,000 

912 
2x2 
400 
0.19 

100 
2445 

1.0 
24 

378 
1.3 
20 

5.0 
122 
1.3 
378 

Page 97 



RO MEMBRANE CLEANING SOLUTIONS 
Dosage, avg. 

Use, avg./max. (per cleaning) 
Storage Tanks (2) 

Capacity, ea. 
pH ADJUSTMENT 

Sulfuric Acid (93 %) 
Dosage, avg. 
Use,avg. 
Storage Tank 

Concentration (93%) 
Capacity 
Supply, at avg. dose 

AMMONIA SELECTIVE EXCHANGE 
Number of contactors 
Contactor type 
Contactor diameter 
Contactor length 
Ion Exchange Medium 

Medium size 
Medium depth 

Surface loading rate 
Volume loading rate 
Empty Bed Contact Time 
Run length 
Regenerant salt solution 
Regenerant volume (40 BVs) 

bbl sol'n: bbl 
water 
bbl. 

bbl 

mg/L 
lb/day 

Ib/bbI 
bbl 
days 

-
-
ft 
ft 

ft 
bpd/sq.ft. 
BV/hr 
minutes 
hours 
percent 
bbl. 

1:40 

12 

55 
N.A. 

50 
873 

588 
119 
80 

3 
Pressure 
10 
5 
Strong Cation 
Exchange 
-
4.0 
318 
19 
1 
24 
2 
1,100 

8.3 PRELIMINARY COST ESTIMATES 
Preliminary capital, annual operations and maintenance, and unit treatment cost estimates 
were prepared based on experience gained with the pilot plant operations, budgetary cost 
input from equipment manufacturers, cost estimating information from recent 
Kennedy/Jenks projects and professional judgment. 

The preliminary design criteria and dimensions of treatment process units, chemical feeding 
and storage facilities, storage tanks, and booster pumping are shown in Table 8-2. It is 
assumed that the area required for construction of full-scale facility (~ 4 acres) is available in 
the project location. A 5,400 sq.ft. building is proposed to house the RO system and sludge 
handling facilities, and to provide office and laboratory space. 

The costs are in 1st quarter 2006 dollars. 
conceptual treatment facility. 

Table 8-3 summarizes the cost factors used in the 

Page 98 



Table 8.3: Cost Factors and Assigned Values 

Parameter 

Dollar 
Interest rate 
Capital recovery period 

Capital 
Electrical and instrumentation 
Site work 
Contractor's overhead and profit 
Mobilization and bonding 
Contingency 
Indirect construction costs 

O&M 
Sodium hydroxide 
Magnesium chloride 
Polymer 
RO antiscalant 
RO antifoulant 
RO chemical cleaning solution 
Sulfuric acid 
Electricity 
Labor rate 
Replacement RO membrane elements 
Misc maintenance materials 
Sludge disposal 
Brine disposal 
Contingencies 

Value 

1stQtr2006 
7 
20 

15 
10 
12 
2 
10 
38 

0.25 
0 61 
2 40 
2 23 
3 22 
3 57 
0.046 
0.10 
32 
550 
1 
28 
11 
10 

Unit 

index year 
% per annum 
years 

% of process train costs 
% of process tram costs 
% of direct construction cost 
% of direct construction cost 
% of direct construction cost 
% of construction "bid" cost 

$ per lb 
$ per lb. 
$ per lb 
$ per lb 
$ per lb 
$ per lb 
$ per lb 
$ per kW-hr 
$ per hr 
$ per element (24 month life) 
% of process train costs 
$ per ton wet 
0 per barrel 
% of direct annual O&M 

8.3.1 C o n s t r u c t i o n a n d T o t a l C a p i t a l C o s t s 

Capital cost estimates include both the actual construction ("bid") costs and the indirect 
costs associated with implementing the project. Capital cost include costs related to 
purchase and installation of process and residuals handling equipment, site preparation, 
building and structural work, and other construction costs a contractor includes in a "bid 
cost" for a treatment facility such as mobilization and bonding, overhead and profit, and 
contingencies to account for uncertainties and unforeseen expenses. Indirect capital cost 
include such expenses as engineering design and construction management, financial, 
legal, and administrative services, interest during construction, utility connection fees, 
environmental impact reports and permits. These costs have been estimated at 38 percent 
of the construction "bid" costs in this report. The capital cost estimates assume a level site 
and are believed to have an accuracy of approximately -15 to +30 percent. 

Table 8-4 summarizes the capital cost estimate for the conceptual 70,000 bpd produced 
water treatment facility that would reclaim approximately 50,000 bpd (2,000 acre ft/yr) of 